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Customer: ELMAR INDUSTRIES SC '

BULGARIA

Model: C61N-CE4N
Item/Lot No.: /
Material: /

Mapﬁ“ (
Sample r recelved date: Nov 08, 2006
Testing period: From Nov 09, 2006 to Nov 22, 2006

Testing Requested
1) As specifi e@ byfllent to determine the Lead,,

Cagjjhium, Mercury, Hexavalent Chromium, PBB &
DE "oﬂientm:“the submitted sample i,a?a ordar

nce with Directive 2002/95/EC (RoHS).

Tesifng methgd: ¥

Testing Item Pretreatment method Measuring instrument | Report Limit
Lead (Pb) EPA3050B or Acid Dissolution ICP-OES 2ppm
Cadmium (Cd) | EN1122: 2001 or Acid Dissolution | ICP-OES 2ppm
'EPA3052 Tcv-ans 2ppm
EPA3060A | Uv-vis | 2ppm
EPA3540C GC-MS " ‘5ppm
EPA3540C GC-MS 5ppm
Conclusion: , »
-When tes k ecuﬁed the submltted ‘ »;ﬁ q})mplled with the reqmrements of commlssmn

Written by

Ap i

This Test Report is issued by th}&mA subject to its Conditions of Issuance of Test Report pnnted ovedeaf or attached. The results shown
in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30days only. This Test Report
shall not be reproduced expected in full, without written approval of the Company
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